

Test Report No.: 0154097195a 001

Page 1 of 5

Client: SHANGHAI XM GROUP LTDOffice 2403-2403, 24th Floor, Zhongyi International Commercial Plaza, 1833
Zhongshan North Road, Shanghai, China

Contact Person: Anna He

Sample Description As Declared :No. Of Sample : One (1)
Sample Description : Econom-245 TC 65/35 245gsm twill 3/1, Navy**Sample Receiving date:** 2015-04-28**Delivery condition:** Apparent good, Samples tested as received**Test Period:** 2015-04-28 to 2015-05-04For and on behalf of
TÜV Rheinland (Shanghai) Co., Ltd.

2015-05-04

Tina Wu / Department Manager

Date

Name/Position

*Test result is drawn according to the kind and extent of tests performed.**This test report relates to the a/m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*